LR 27511/ LC 2129
SVIRINTETE [ T30
RACK MOUNT ADAPTER / BLANK PANEL

kRS
INSTRUCTION MANUAL

|) — & —E Rt
LEADER ELECTRONICS CORP.
T223-8505 HEMBLRMER2TEG6E33H

(045)541-2122 (X&)
2-6-33 Tsunashima-Higashi, Kohoku-ku, Yokohama 223-8505, Japan

81-45-541-2123
http://www.leader.co.jp




TR AT BB -

MmEREICTEAN=EZ2OHIC
GENERAL SAFETY SUMMARY

A*Mi/WARNlNG

EEFEIT, EHEOHE - A3 5 fabids L OGO - ks
EXRRET D720 D DO TY, M FLDEE - HEFHEZ T TIHMASZI N,

Review the following safety precautions to avoid operator’s injury and loss of life and prevent damage
and deterioration to this instrument. To avoid potential hazards, use this product as specified.

FA4CICBET 2Z4EEE  Warning Concerning the Screws

A CIE, AL THIZHE - T#‘ﬂﬁ?@@"”ﬁ%i(ﬁﬁé DHDEMEH LTI IZEW, fRELSH

DA L%fﬁﬁﬁ?‘é & RUSARRIT R 2 ST U, RS R, R, R SR L R0
Use screws of the specified type and length according to the assembly diagrams. Using other

screws may adversely affect the unit and can cause fire, electric shock, malfunction, accidents,

and so on.

AE%‘\/CAUTION

#HAILTICAE9I 45 FEFEIE Caution Concerning Assembly

AN TORE, DTy VETHRZTLBEZNRHY T OT, +0EEE L THANLTT
<TIEEW,
Exercise caution during assembly to prevent injury, such as from the edges of the metal plate.

RO T LY ICET 5FRFE
Caution Concerning the Screw Tightening Torque

RUITBHDIICED 5, TROK DT A7 120> THED T TEE W, KO MFI & R A
EAEUET, o, MOWMT 2 LMECOREAET, WTNLBEORRK &7 5,

Fasten the screws according to the tightening torque of Table regardless of the shape of the
screw head. If the tightening torque is too low, the screws may come loose. If it is too tight, it
may lead to breaks or elongation and can cause a malfunction.

FEUE  Nominal Diameter #HOHAHT LY Tightening Torque  (N-cm)
M2.5/M2.6 41.2
M3 59.8
M4 147.0
M5 294.0

~




[ZC&HIC INTRODUCTION

ZOENE ) —F—EBTOHHERERBEW EIFWZEE LTI R E ) TSN ET,
B AR TR 7 SHEARNCABIL S E S K% CRHEAN X B
DIELWEWG 2 T B TR IZS W,

Thank you for purchasing LEADER’s measuring instruments. Please read this instruction
manual carefully to ensure correct and safe operation.

{x¥k SPECIFICATIONS
BIE Description

LR 27511 iE, EIACKEE - THESNHE LT 194 > T 7 v 7 1TSS Z R0 (F1F 572D D
T I=U NTETETT,

LC 2129 1%, LR2751N DT Z 7 "x )L TT,

The LR 27511 is a rack mount adapter used to attach Leader's products to a 19-inch EIA
(Electronic Industries Alliance) standard rack.

The LC 2129 is a blank panel dedicated for the LR 27511.

Xtis#EFE  Applicable Models
LV 5380

54 #2~1iEZB  Mounting Dimensions

3.3 443.4 3.3
( ) ( I .
)] CJ ]
0
] ool .JLJ;LHE S
@ @® @® @® J
B ]

LEADER i soi wowron LV 5380 LEADER  wun soi wowmon LV 5380 _ —
° ® o

101.6
177
©

[
=1




Contents

BRAE

AREIL T RO THR SN TWE T AN TRIZHE > TUELSAHANETTLSZS WY,
The LR 27511/ LC 2129 consists of the parts indicated below. Assemble the parts correctly
according to the assembly diagrams.

HiEH ER Hm £ HE | MM REWLE
Model Symbol Figure Item Name Qty. | Material Finish
ZvUHR—FA
a 2 - -
Rack Support A
3ZR
Sy HYR—+B Trivalent black
b 1 SPCC
Rack Support B chromate conversion
coatings
3Z&
SyyYiR—FrC Trivalent black
c 1 SPCC
Rack Support C chromate conversion
coatings
3Z&
LR 27511 .
aq vk (X1) Trivalent black
d N2 1 SPCC
|¢ Joint chromate conversion
coatings
A
e,
71 [ IRFRILHIR— kb (3%2)
e | L~ 1 - -
k Panel Support
f WA v Rt M4 x10 12 i =T
Binding-head Screw M4 x 10 Steel Nickel plating
m/ha L M4x 10 8 i —viri
9
Flat-head Screw M4 X 10 Steel Nickel plating
HikERAE ;
Instruction Manual
N S Y Bk
h Blank Panel 1 SECC b
~ 7 ank Pane aint
S
f INA Y Riprat M4 x10 5 i —vTi
LC 2129 Binding-head Screw M4 x 10 Steel Nickel plating
m/ha C M4x10 4 i %
g
Flat-head Screw M4 X 10 Steel Nickel plating
kGRS ;
Instruction Manual

¥1 LVB3B01RET T I NN ET vy =T T AT 2T 2583 AL EEA,
In case a LV 5380 is infixed in a Rack Mount Adapter with a Blank Panel, the part with ¢1 is
unnecessary.
%2 LWV53802FE% T v/~ Uy T X THZIZWROFT DGAIIMEH LERE A,
In case 2pcs of LV 5380 are infixed in a Rack Mount Adapter, the part with 2 is unnecessary.




3. H#HAIT ASSEMBLY

3.1 S5EAE Completion drawing

® LV53802B%35v IV TETRICHYFITHIEE
In case 2pcs of LV 5380 are infixed in a Rack Mount Adapter

® LV53B01EBETIVINRIILESYVIRIVTHETRIZRY FITH5E
In case a LV5380 is infixed in a Rack Mount Adapter with a Blank Panel

¥ OLVB3B0 Iy T U AT v a U REEENTWIHRAE, Ty I/~ Uy N7 T X ~ORY FHIFIETE
A,
LV 5380 equipped with Battery Option could not be infixed In a Rack Mount Adapter.

¥ 7T U7 AFVIRERICH o THINCERY (15 2 L b TE T,
Facing the Rack Mount Adapter, a Blank panel could be infixed on the right side.



3.2 #HAITFIE Assembly Procedure

1.

BELGIEZ#E#KELFET,

Obtain the necessary tools.

ARG OIS TUUI T O TERMETT, BEHEAHF TIHESES VY,

For infixing a LV 5380 in a Rack Mount Adapter, following tools are required. A customer
is requested to prepare the tools for himself.

s TTARTAN (27F) Screwdrivers for cross recessed head screws (type 2)
« NABEAT (2mm) Hexagon wrench keys (2mm)
- PR Gloves

s WEMGIEAHY A R R Antistatic wrist band

LV 5380 DEFEFYVI>T. ACTH TR % DC ANmFNLIREFT,
After powering off LV 5380, take off the AC Adapter from the DC terminal.

LV 5380 DRA Y FRQBMEZMTETRZEZRYNLET,
Take off the foot of each stand and the plate for the tripod.

=T 7 Z O S LITIE, RNABZATEZHEH L TIEEN,
Use a Hexagon wrench keys to take off the plate for the tripod.

ZHMTFT4H
plate for the tripod

~—— RBEVER
foot of the stand




4. LV5380 %59 IRV NTHETRICBRYMFITET,
The case that a LV 5380 is infixed in a Rack Mount Adapter.

@ LV53802BETv IV RTHETRICRYFI+BI5E
The case that 2pcs of LV 5380 are infixed in a Rack Mount Adapter.
LV 5380 #¥ a1 > M) THEBEL £,
LV 5380 is connected with a joint (d).

LV 5380 (27 v 7 HaR— F A~C Z v T £,
Apply 2pcs of LV 5380 to the parts (a, b and c) for a Rack Support.
a




® LV53801EBHE)ETIVINRRIVE)NITVIRIVETET2ERMY T R5E
The case that a LV 5380 (right) and a Blank panel (left) are infixed in a Rack Mount
Adapter.
LV 5380 |F i BICHD fHF T 7ZE 0,
LV 5380 must be infixed later than a Blank panel (left).

® LV53801EB(E) TSI IRRILEA)NITYIRIV TR TRERY 15156
The case that a LV 5380 (left) and a Blank panel (right) are infixed in a Rack Mount
Adapter.

LV 5380 |F i BICHD FHF T 72 &0,
LV 5380 must be infixed later than a Blank panel (right).

7



®

Following information is for Chinese RoHS only

BB EEYIIER
HHSES: LR 2751-1

bR IE T A S 1 AR T, KPR 200642 F 28 T A AT
CHLTAE S iy e s i g B/ m) BAAST/T11364-2006 € HL-F15 8™ s G

PEHIbRRER Y , Rz e e 4 G v BRI . BE R IR BN R
FIARR, B SF 5A P A i e A AE A E R s, s H SR e 5
FHIRRIERR A, P2 AN ST A IR 5 YR A 7= 5

7 3 A JE AR (0 5 P A5 B K R A AR SGE 2

PRGN &R % BB T

77 i AT B AT Y UG SR I A B T R

A 44 R HHEAEYRECR Hazardous Substances in each Part
Parts i K 5 NP EQLNISS 2 IR AT
(Pb) (Hg) (Cd) (Cr (VD)) (PBB) (PBDE)
I S SH X @) @) O @) @)
B A @) @) @) @) @) @)
eIV @) @) @) @) @) @)
£

O: KRRz B FWIAEZBIE AL TR R S I /EST/T11363-2006 MUE AR KRBT
X FORZAT AT TR EOT R BRI RS TR R R S R S T/ T11363-2006
e R E (K PR A K

Ver. 1




®

Following information is for Chinese RoHS only

BB EEYIIER
S LC 2129

bR IE T A S 1 AR T, KPR 200642 F 28 T A AT
CHLTAE S iy e s i g B/ m) BAAST/T11364-2006 € HL-F15 8™ s G

PEHIbRRER Y , Rz e e 4 G v BRI . BE R IR BN R
FIARR, B SF 5A P A i e A AE A E R s, s H SR e 5
FHIRRIERR A, P2 AN ST A IR 5 YR A 7= 5

7 3 A JE AR (0 5 P A5 B K R A AR SGE 2

PRGN &R % BB T

77 i AT B AT Y UG SR I A B T R

A 44 R HHEAEYRECR Hazardous Substances in each Part
Parts i K 5 NP EQLNISS 2 IR AT
(Pb) (Hg) (Cd) (Cr (VD)) (PBB) (PBDE)
I S SH X @) @) O @) @)
B A @) @) @) @) @) @)
eIV @) @) @) @) @) @)
£

O: KRRz B FWIAEZBIE AL TR R S I /EST/T11363-2006 MUE AR KRBT

X FORZAT AT TR EOT R BRI RS TR R R S R S T/ T11363-2006
e R E (K PR A K

Ver. 1

Dec. 1, 2008 @



	製品を安全にご使用いただくために
	GENERAL SAFETY SUMMARY
	1. はじめに　INTRODUCTION
	2. 仕様　SPECIFICATIONS
	2.1 概要　Description
	2.2 対応機種　Applicable Models
	2.3 外形寸法図　Mounting Dimensions
	2.4 構成内容　Contents

	3. 組み立て　ASSEMBLY
	3.1 完成図　Completion drawing
	3.2 組み立て手順　Assembly Procedure


